Parts

Catalog

GSPCR-E

Disc Harrow Remote control Heavy Duty

>> BALDAN






>> BALDAN Parts Catalog

" Index

GSPCRE SPACING 500MIM ....uoeeeeteeeeeeeeeeeetesteses e stssts st s tsstsstss e s ss s stesssssssssessssessnnssans 4
Table GSPCRE SPACING 500IMIM .........cueeeeeeeeereeereeeeeeeeteesveeseesesasesesesessssessssessssasessssaseanas 5
Table GSPCRE SPACING 500IMIM .........cueeeeeeerereeereeeveeeeeteesveesiesesassssssesessssessssessssasessssasesnas 6
=] I 2 [V« OO 7
DIQWBAY CYIINGEE .......eveveveeeeeeteeeetereeereteeeeteesteteireveis st e e ssese s sse e st s asesssasesssessssasessaseseaen 7
MGQIN FEQME CYIINAUEE ...t e v e e st s ss s esesssess st ssaseseaen 8
DISCS SECLION ...ttt sttt ettt ettt st et ste st et seste st et sseste st e s ssessesensssensens 8
AXIOI BEAIING ....eveveeeveeeeeeeeteeseeteestes st etesesesssesessas e s sessssasesssesessasesssassssasessasssessasessanas 9
SHICKOI'S cvevevevveieieteiestetsts s s e st ts st e s sttt s sttt s s s st e b e s e ss s s st stesssasassssasssssessssssasnssses 9

GSPCRE08222A (Revised: 08/2022) n



Parts Catalog >> BALDAN

« GSPCRE Spacing 500mm

Optional

*ltems 6, 8 and 108 - See Page 7 _
*|tem 7 - See Page 8

GSPCRE08222A “



>> BALDAN Parts Catalog

« Table GSPCRE Spacing 500mm

THEEEIEE 2888888
c 8 &8|laa|lgd&ala 8 &8 a|la|ad|a|la
g Code Product description = S E E S E § 5 § Code Product description = E z E E E § E
gl g gz g
CERCARCERCARCERCARY EARCIRCERCARCRRCARY
1 | 5404011084-7 | Main Frame 111 26 |6020317719-7 | Hexagonal Nut 1.1/4”7F Unc Gr5 Key2” Alt.15,00mm 8
1 |5404011049-9 | Main Frame 111 27 16020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 4141666 6|6
1 | 5404011160-6 | Main Frame 111 1| 28 6020010394-0 | Pressure Washer M10 Media 2
2 1 5084010336-3 | Hitch Drawbar 2343mm 1 29 |6020010412-1 | Pressure Washer 5/8" Media Industry 2933137 1616 | 65|16
3 1 5040011068-6 | Complete Tranversal Bar 111 30 |6020015803-5 | Pressure Washer M27 Media 2
3 |5040011032-5 | Complete Tranversal Bar 1011711 31 |6020317419-8 | Hexagonal Head Bolt M24 X 3,00 X 200mm CI5.8 Rp 21021222
4 15022012212-0 | Complete Front Gang Gspcr 12 Discs 1 32 |1 6020050118-0 | Cotterpin 1/4" X 2.1/2" 8 8,19(9(9]9]9
4 15022012215-5 | Complete Front Gang Gspcr 14 Discs 1 33 |5024010039-5 | Smooth Washer #26,2 X @44 X 4,75mm 21212122
4 15022012159-0 | Complete Front Gang Gspcr 16 Discs 1 34 16020110133-9 | Felt Sq.7 x 560mm 202|444 44
4 15022012133-7 | Complete Front Gang Gspcr 18 Discs 1 35 |5530060020-3 | Hoses Support 1
4 15022012217-1 | Complete Front Gang Gspcr 20 Discs 1 36 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
4 15022012248-1 | Complete Front Gang Gspcr 22 Discs 1 37 |5558010312-9 | Piston Lock (Shank 50,80 X 142mm) 1
4 15022012161-2 | Complete Front Gang Gspcr 24 Discs 1 || 38 |6020010410-5 | Pressure Washer 1/2" Media Industry 121121216 | 20 | 24 | 28
5 15022012213-9 | Complete Rear Gang Gspcr 12 Discs 1 39 |6020310857-8 | Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00mm 8/8[9/9/9/9]9
5 150220122147 | Complete Rear Gang Gspcr 14 Discs 1 40 |5348050012-8 | Complete Limiter Of @51 X 49,5mm 2
5 15022012160-4 | Complete Rear Gang Gspcr 16 Discs 1 41 16020050116-3 | Cotterpin 1/4" X 2" 1
5 15022012132-9 | Complete Rear Gang Gspcr 18 Discs 1 42 |5348050015-2 | Complete Limiter Of @51 X 25mm 2
5 15022012216-3 | Complete Rear Gang Gspcr 20 Discs 1 43 | 5558010553-9 | Piston Lock 300mm For Rod #2” 2
5 5022012249-0 | Complete Rear Gang Gspcr 22 Discs 1 44 | 5136021362-9 | Complete Lower Plate For Transversal Bar 171
5 15022012162-0 | Complete Rear Gang Gspcr 24 Discs 1 44 15136019712-7 | Complete Lower Plate For Transversal Bar 11111 11]1
*6 | 5204010573-5 | Wheel Hub - 900x20 2|2 45 | 5484010190-0 | Regulator @1.5/8”X 410mm 1
*6 | 5204010557-3 | Wheel Hub - 900x20 4 14 4| 4| 4 | 46 |5332010123-5| Complete Hitch Shackle #49mm 1
*7 16020058996-6 | Right Hydr. Cylinder “D.A” @2” X @5” X 302mm(Course) X 634,5mm(Closed) 2 47 | 5368010731-5 | Wheel Support Fixation Bearing 2
*8 16020055785-1 | Hydraulic Cylinder "0.D" @2" X @4" X 144mm(Course) X 392,6mm(Closed) 1 48 |5530018193-6 | Wheel Support 11
9 15368010732-3 | Complete Wheel Bearing T11] 1711 48 | 5530017847-1 | Wheel Support 1117111
10 | 5498100028-8 | Complete Wheel 900 X 20 X 14 Ply (New Tyre) 2 2 4|44 4] 4 49 5136021363-7  Complete Upper Plate For Transversal Bar 111
11 | 5352010090-0 | Front Scrapper 6 | 7819 10|11 12| 49 |5136019713-5| Complete Upper Plate For Transversal Bar 11171011
12 15352010091-8 | Rear Scrapper 6789 10|11 12| 50 6020310760-1| Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 27 1 3135|3943 47 51
13 | 5352010089-6 | Central Scrapper 6| 6| 6| 8|10 12|14 | 51 |5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 24| 28| 3236 |40 | 44 | 48
14 |5024010811-6 | Washer @43 X @82 X 8,00mm 2 52 |5024010286-0  Smooth Washer @38,4 X 361 X 6,00mm 8 8,9/9/9/9 9
15 | 5412010230-6 | Nipple R.1/2" Bsp X 100mm With Hex. 7/8" With Rotary Nut R.3/4" 16F Unf | 2 53 |5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm 2
16 |5372011331-3 | Hose @1/2” C/1Trg and 1Tcg Sae 100R2At - 3700Mm 1 54 | 5432010498-2 | Pin Of #1.1/4" X 157mm 1
17 |6020010723-6 | Clamp (Ag3) 8 | 8 112(12/12 12|12 | 55 |5024010061-1  Smooth Washer @33,5 X @53,5 X 4,75mm 1
18 | 6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm 6 56 | 5432010496-6  Lock Pin Of @1.1/2" X 222mm 2
19 | 6020310462-9 | French Head Pin 9,8 X 80mm 6 57 | 5432120045-4 | French Head Pin @30,53 X 71mm 1
20 |6020015973-2 | Plate Clamp 414,66 6|6 6| 58 5432010502-4| Square Head Pin@1.1/2"X222mm 5/5 6|6|6|6|6
21 |5372011662-2 | Hydraulic Hose @3/8” C/1Trg And 1Tcg Sae T00R2At X 1600mm 2 59 |5024010072-7 | Smooth Washer 326 X @40 X 2,00mm 4
22 |5372011332-1 | Hydraulic Hose @1/2” C/1Trg And 1Tcg Sae T00R2At X 3800mm 1 60 | 5432010500-8 | Pin Of @1.1/2" X 206mm With Lock 1
23 | 5372011663-0 | Hydraulic Hose #3/8” C/1Trg And 1Tcg Sae T00R2At X 1400mm 2 61 | 5432010792-2 | Pin W/Lock @38 X 195mm S/Graxeira 2
24 | 5226010044-0 | Oil Divider 1 62 | 5432010504-0  Lock Pin @37,5 X 135mm With Grease Fitting 2
25 |5372011611-8 | Hydr. Hose @1/2” C/ 1Trf And 1Tcg Sae 100R2At X 4500mm W/Male Quick Coupling 2 63 |5080011308-0 Bushing @44 X @65 X 128mm 1

GSPCRE08222A “




Parts Catalog >> BALDAN

« Table GSPCRE Spacing 500mm

Todos

o GSPCR 12DSC
o GSPCR 14DSC

E Codigo Descri¢ao do Produto Codigo Descricao do Produto

Todos
GSPCR 12DSC
GSPCR 14DSC
GSPCR 16DSC
GSPCR 18DSC
GSPCR 20DSC
GSPCR 22DSC
GSPCR 24DSC

Item

64 |5456010071-2 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Height 38mm 6020010817-8 | Rim Ag 13,00 X 15.1/2"

65 | 6020130108-7 | Grease Fitting 1/8" 6020310415-7 | Tyre 400/60 15.5/14 Traction

66 |6020130100-1 | Grease Fitting 1/4" 2 107 | 6020410040-6 | Tyre Valve Tr-618 A

67 |5024010875-2 | Washer With Square Hole 32,5 X 12,5mm 8 108 | 5498100070-9 | Complete Wheel 400X60 14 Ply

68 | 6020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma (18 Ch.36mm H.15,00mm(White Galnanised) 2.2/6 6 6 5204010580-8 | Wheel Hub - 400X60

69 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 3103 /160 3 3[19] 3 [*109]5204010558-1| Wheel Hub - 400X60

70 | 6020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200mm C110.9 Rp (Sae 4140) (Phosphated)

71 16020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp

72 |6020310563-3 | Hexagonal Head Bolt M10 X 1,25 X 20mm C18.8 Rt

73 |1 6020311271-0 | Hexagonal Head Bolt M24 X 3,00 X 70mm CI8.8 Rp

74 16020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 1211211216 |20 | 24 | 28

75 16020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160mm CI8.8 Rp

76 |6020317718-9 | French Head Bolt 1.1/4”X 4.3/8" 7F Unc1A Gr5 Rp Esp

77 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 12112112116 | 20 | 24 | 28

78 |5530015273-1 | Articulation Support Of Piston

79 16020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 24128 132 36|40 44 48

80 | 6020310793-8 | Hexagonal Nut 1.1/4” 7F Unc Gr5 Key2” Height31,00mm

81 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm

82 160203108314 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.41mm H.22,00mm

83 |5138010017-0 | Wrench For Hexagonal Nut @#5/8"-@1.1/2" And Bolt #3/8"-@5/8"

84 |5138010029-4 | Wrench for Hexagonal Nut 5/8”X 3/4”X 1.1/4"

85 |5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1"

86 | 5138010037-5 | Wrench For Hexagonal Nut 2.1/4”E 2.1/2” Small

87 |5138010036-7 | Wrench For Hexagonal Nut 2.1/4"-2.1/2"

88 |6020058705-0 | Wrench For Hexagonal Nut 5/8”and 1.1/4”

89 | 6020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4"

90 | 6020058711-4 | Wrench For Hexagonal Nut 5/8”and 1”

91 |5136021696-2 | Plate 58 X 70 X #32,3mm

92 |6020130112-5 | Grease Fitting 1/8"

93 | 6020350419-8 | Rim 7,00 X 20mm

94 |6020310409-2 | Tyre 900X20-14 Ply

95 |6020050359-0 | Inner Tube 900X20

96 | 6020310420-3 | Protection For Inner Tube 900X20

97 | 5432010535-0 | Pin W/Lock 37,5 X 135mm Without Grease Fitting

98 |6020130108-7 | Grease Fitting 1/8"

99 | 6020390919-8 | Lock @8 X 65mm

100 | 5432010986-0 | Pin 2" X 242mm

101 | 5024010386-6 | Smooth Washer @51 X @#98 X 4,75mm

102 | 5080012250-0 | Bushing #54,3 X #88,9 X 41,5mm

103 | 5080012249-7 | Bushing @54,3 X 088,9 X 86,5mm

104 | 54120101300 | Reduction Nipple R3/4” Unf x 35mm Hexagonal 7/8” With Hole #16”
Optional

GSPCRE08222A n

N
(==}
(=]
o
N
N
=)
=
_—
&3

=& & GSPCR 16DSC
=& &~ GSPCR 18DSC
=& & GSPCR20DSC
=& GSPCR22DSC
=& & GSPCR24DSC

(=)}
(=)}

*
—_
(=3
O

~
~
~
~
~

0 R SR SN S

—_

[ = J G G NN N )

NN NN

NN NN

PN QN
PN OGN
QSO NG SO
N N N
N N N

N = = = a NN




>> BALDAN Parts Catalog

» Wheel Hub

Item

Code Product description

Al
900x20
400x60

5204010493-3 | Complete Wheel Hub
5096010051-1 | Hub Cap

6020130108-7 | Grease Fitting 1/8"

5456020010-5 | Nut 2.1/2" 12F

6020310489-0 | Heavy Elastic Pin @10 X 75mm
5024010711-0 | Smooth Washer @64 X @82 X 2mm
5232012383-6 | Wheel Shaft 1
5232012384-4 | Wheel Shaft 1
6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00mm
5204010492-5 | Wheel Hub

6020350196-2 | Bearing 3920/3982

6020350190-3 | Bearing 33287/33462

6020350280-2 | Retainer 87,30 X #120,80 X 14,30mm

6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp
6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A (112.9 Rt (Phosphated)

O 00 N N O L1 AW N =

5N
_ a
w N = O

N O —m —ma a2 2 o

-
>

« Drawbar Cylinder

Item
All

Code Product description

Repair Kit LENIORS
Gasket Std 3120-3375 (@3.3/8" x @ 4" x 5/16")
Guide Ring W2-4000-500 (94" x 1/2")
0°Ring 2-342 (091,44 x @5,33mm)
J007389 Parback 8-342
Guide Ring W2-2250-500 (@2.1/4" x 1/2")
Gasket B 2500-2000-375B (@2x@2-1-2x3-8)
Cleaner Ring D-2000
6020190207-2 | Repair Kit Leniors J007389

Repair Kit
LENIORS

s

N U A W =
[N N O

Item
Al

Code Product description

Repair Kit MOCDROL

Cleaner Ring D-2000

Gasket 2500-2000-375 (@2x@2-1-2x3-8)
Guide Ring W2-2250-500 (#2.1/4" x 1/2")
0'Ring 2-222

49001586 | O'Ring 2-226

Parback 8-342

0'Ring 2-342 (091,44 x @5,33mm)

Gasket 3120-3375

Guide Ring W2-4000.500 (@4" x 1/2")
6020190174-2 | Repair Kit Mocdrol 49001586

GSPCRE08222A

Repair Kit
MOCDROL

For spare parts order, please check in the cylinder
Jjacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and ma-
nufacturer date.

o ocoON O UL R WN =
[ NG N P




Parts Catalog >> BALDAN

L] L]
« Main Frame Cylinder £ ” =
K Code Product description =
= o |
X Repair Kit LENIORS
=0 1 Gasket Std 3750-4250 2
g = 2 Guide Ring W2-5000-500 (85" x 1/2") 1
O w 3 Guide Ring W2-2250-500 (#2.1/4"x 1/2") 2
x4 4 | joososa | Parback8-350 2
5 0°Ring 2-350 (#116,84 x @5,33mm) 2
6 Gasket B 2500-2000-375B (#2x@2-1-2x3-8) 1
| 7 Cleaner Ring D-2000 1
- 78 0'Ring 2-226 1
£ - 16020190214-5 | Repair Kit Leniors J008954 1
For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and
manufacturer date.
aa aacaaacaaa
H H g Code Product description AR IR
= < 9|9 | 9| 9| v vl @
« Discs Section = AR
B 8|88 8| 8|8
*1 15368010892-3 | Front/Rear Axial Bearing 500mm W/Protection For Shaft #2.1/2" 4168 8 8|88
2 |3174550589-1| Concave Notched Disc Blade Wdimple 36" X 12,00 Ch Rd 2.12 Internal Bevel 12114 11618 120 1 22 | 24
2 13175550589-0| Concave Notched Disc Blade Wdimple 38”X 12,00 Ch Rd 2.12 Internal Bevel 12114116 |18 120 | 22 | 24
2 3176550589-8 | Concave Notched Disc Blade Wdimple 40”X 12,00 Ch Rd 2.12 Internal Bevel 12114116 1820 | 22 | 24
2 3177550589-6 | Concave Notched Disc Blade Wdimple 42”X 12,00 Ch Rd 2.12 Internal Bevel 12114116 |18 120 | 22 | 24
3 15120010060-7 | Spool 487mm For shaft 32.1/2" 6,6 4|6 8 1012
4 15024010835-3 | Convex Washer For Shaft #2.1/2" 212 414 444
5 |5558010564-4 | Nut Lock 4.4 8|88 8|38
6 |5024010834-5 | Concave Washer For Shaft §2.1/2” 212 414 444
7 15456010062-3 | Hexagonal Nut 2.1/2" 7Fpp-W Wrench 84mm Height 58mm (Special) 4148 8 8|88
8 |5024010689-0| Smooth Washer @71 X #97 X 6,00mm 414 16|88 16| 8
9 16020010412-1| Pressure Washer 5/8" Media Industry 4,14 16|88 16 8
10 16020310183-2| Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 414116 8 8|16 8
11 15232012385-2 | Shaft @#2.1/2"X 2247mm 2|42
11 15232012386-0| Shaft @2.1/2"X 1748mm 4 12
11 15232012447-6 Shaft @2.1/2"X 2747mm 2 2| 4
11 15232012463-8| Eixo De #2.1/2 X 3250mm 2
12 15024010874-4 | Square Washer 70 X 8,00mm With Hole #32,3mm 91917117 171717
13 160200104245 Pressure Washer 1.1/4" Media Industry 919 1717|1717 17
T 14 |5420020275-1| Square Head Bolt 1.1/4" X 145mm Locking 8 12,16 16|16 |16 16
*|tem 1 - See Page 9 15 16020310793-8| Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 16 124 132 132(32/3232

GSPCRE08222A n



>> BALDAN Parts Catalog

« Axial Bearing

Item

Codigo Descri¢ao do Produto

5368010237-2 | Axial Spare Front/Rear Bearing W/Protection
5080011992-5 | Bearing Bushing #90 X 430mm

5024010809-4 | Convex Washer

5024010810-8 | Concave Washer

5538020006-5 | Bearing Cover

5464020029-7 | Bearing Protection

6020190119-0 | Gascket @160 X @219 X 1/64"

5080020681-0 | Sealing Bushing

6020015794-2 | Axial Gascket Ring @106 X @130mm (Jb-259-N) (Duomag)
10 | 6020350069-9 | Bearing 32218

11 1 6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt

12 1 60200103940 | Pressure Washer M10 Media

13 | 5024010075-1 | Smooth Washer 10,3 X @25 X 2,00mm

14 1 5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
15 |6020010410-5 | Pressure Washer 1/2" Media Industry

16 | 6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt

Loo~NOTULTDE WN =

CONBEBRBENNNE = 2 =) Todos

Item
All

Code Product description

6020071105-2 | Sticker Gspcr-Baldan (800 X 90mm)
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95mm)
5206010310-0 | Sticker Disc Warning (150 X 95mm)
5206010150-7 | Sticker - Warning -Place Piston Lock For Transport
6020070886-8 | Sticker Lubricate And Retighten (58 X 195mm)
6020079097-1 | Warning Sticker Clamp Main Frame/Gangs

SN Bs W=
N ey O

BSPCR > >> BALDAN

Item 1

A ATENGAD ATENGAO ATTENTION ATENCION
" car é E

i e
00 0 i v £ 1905

e machnn oo o, ey o

Ai ATENGAO | i CAUTION | A ATENCION

tharin o rials . i on davia, s gt v

Item 3

GSPCRE08222A n

Item 5 Item 6









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Axial Bearing
	Discs Section
	Main Frame Cylinder
	Wheel Hub
	Table GSPCRE Spacing 500mm
	Table GSPCRE Spacing 500mm
	GSPCRE Spacing 500mm
	Drawbar Cylinder

